

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17400

How Jacom

No. T5/922/2021-22/RNK-TVPM

Date: 07.12.2023

Ref:- Your request letter no.SCTL/PRJ/210/2019/M(PMM)8278 dtd.05.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:Road ID 51B Charitra Veedhi Taluk Office Road Drain cover slab.

Amount:1416/-	Invoice No. 4418	Invoice Date: 07.12.2023

To The Assistant Engineer (Civil)

Smart City Thiruvananthapuram LTD (SCTL).

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{25}	09.11.2023	920	40.89
2	M ₂₅	09.11.2023	900	40.00
3	M ₂₅	09.11.2023	900	40.00

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THE WALANTHAP URAN TO

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17401

Date: 07.12.2023

Ham Jarenn

No. T5/922/2021-22/RNK-TVPM

Ref:- Your request letter dtd.05.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Canara Bank RSETI, Kottarakkara, Kollam.

Amount:2832/-	Invoice No. 4419	Invoice Date: 07.12.2023

To M/s KCR INFRA

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{20}	27.11.2023	450	20.00
2	M_{20}	27.11.2023	500	22.22
3	M_{20}	27.11.2023	420	18.67

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

THROWAND THE PROPERTY OF THE P

Office Seal Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17402

No. T5/922/2021-22/RNK-TVPM

Date: 07.12.2023

Ref:- Your request letter dtd.05.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project: Canara Bank RSETI, Kottarakkara, Kollam.

Amount:2832/-	Invoice No. 4419	Invoice Date: 07.12.2023

To M/s KCR INFRA

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
4	M_{20}	27.11.2023	400	17.78
5	M_{20}	27.11.2023	450	20.00
6	M_{20}	27.11.2023	510	22.67
7	M_{20}	27.11.2023	440	19.56
8	M_{20}	27.11.2023	580	25.78
9	M_{20}	27.11.2023	390	17.33

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal

Regional Engineer



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

NO:17403

No. T5/922/2021-22/RNK-TVPM

Date: 07.12.2023

Ref:- Your request letter no.QA/SFS/008/123 dtd.07.12.2023

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Project:SFS AMBER Green Block - 11th floor column.

Amount:1416/-	Invoice No. 4423	Invoice Date: 07.12.2023

To M/s Skyline Foundation & Structures (P)Ltd.

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M_{40}	08.11.2023	960	42.67
2	M_{40}	08.11.2023	900	40.00
3	M_{40}	08.11.2023	910	40.44

Test conducted by: Signature: Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer